ANNEXURE-1 ‘- h
S STATE LEVEL ENVIRONMENT

S. M. SAIYAD, IFS IMPACT ASSESSMENT

MEMBER SECRETARY AUTHORITY
SEIAA (GUJARAT) GUJARAT
Government of Gujarat
ByRPAD
No. SEIAA/GUJITOR/5(f)/ 1 2 272019 pate: o 0 JylL 2019 1

Time Limit ;
Sub: Terms Of Reference to M/s. Shyam Dye Chem for setting up of ‘Synthetic Organic Chemicals’ manufacturing plant
at Plot No. 6919 & 6901, GIDC Ankleshwar, Ankleshwar, Bharuch. I

Ref: Your Proposal No: SIA/GJ/IND2/33827/2018.

Dear Sir, ;

This has reference to your online application dated 24/05/2019 along with Form-l submitted to SEIAA. The project i
&u activity is covered in 5(f) and is of 'B' Category.

The SEAC, Gujarat vide their letter dated 10/07/2019 had recommended to the SEIAA, Gujarat, to grant the Terms Of
Reference for the above-mentioned project based on its meeting held on 19/06/2019.

The proposal was considered by SEIAA, Gujarat in its meeting held on 11/07/2019 at Gandhinagar. After careful
consideration, the SEIAA hereby accords Terms Of Reference to above project under the provisions of EIA Netification dated 14"
September, 2006. The copy of Terms Of Reference is attached herewith.

With regards,
Your: sigcerely,

P
(S. M. SAIYAD)
Member Secretary

Encl: As Above

Issued to:

_ M/s. Shyam Dye Chem

& Plot No. 6919 & 6901,

GIDC Ankleshwar, Ankleshwar,
Bharuch

223




ANNEXURE-1

Terms of Reference [ToR] to M/s. Shyam Dye Chem for setting up of expansion in
manufacturing plant of ‘Synthetic Organic Chemicals’ at Plot No. 6919 & 6901, GIDC

Category of the unit: 5(f)
Project status: Expansion

I This is in reference to proposal no. SIA/GJ/IND2/33827/2019 dated 24/05/2019 made by
regarding grant of Terms of Reference [ToR] for preparation of EIA/EMP report.

Ankleshwar, /

inkleshwar, Dist. Bharuch.

1. Project proponent (PP) has submitted Form-1, PFR and relevant details/information.

1. This is existing unit and now proposes for expansion tabulated as below:

project proponent (PP)

Sr. | Products CASICI No. Quantity, MT/MONTH End User
No. Existing Proposed Total After
. CCA Expansion
@ 1 Solvent Dyes Utilized to  color
(Azo Group) candles and waxes,
1.1 | Solvent Brown 1 11285 3 97 ink and inkjets, wood
1.2 | Solvnet Yellow 72 127450 stains and coatings,
1.3 | Solvent Oil Orange 2646-17 and a variety of other
1.4 | Solvent Oil Red-24 85-83-6 non-polar,
1.5 | Solvent Oil Red-23 85-86-9 Either/ Either/ Or hydrocarbon  based
1.5 | Solvent Violet-13 81-48-1 Or materials.
1.6 | Solvent Red-111 82-38-2
1.7 | Solvent Red-18 6483-64-3
1.8 | Solvent Green-3 128-80-3
1.9 | Solvent Blue-36 14233-37-5
1.10 | Solvent Blue-35 17354-14-2
1.11 | Solvent Brown-41 10562-38-6
1.12 | Solvent Red-1 1229-55-6
1.13 | Solvent Yellow-2 60-11-7
2z Azo Pigment 0 100 Application:Plastics,
(Organic Yellow Textile, Wool, Silk,
Pigment) Either / Or Cotton
2.1 | Pigment Yelow-1 11680 Linen, Printing Ink
: 2.2 | Pigment Yelow-3 11710 Food, Paints
& 2.3 | Pigment Yelow-2 6486266
2.4 | Pigment Orange-14 6837-37-2
2.5 | Pigment Rubin Toner 5281-04-9
2.6 | Pigment Red - 53:1 5160-02-1
2.7 | Pigment Red - 60:1 17418-58-5
2.8 Pigment Red - 2 6041-94-7
2.9 | PigmentRed - 3 2425-85-6 100
2.10 | Pigment Red - 4 2814-77-9
2.11 | Pigment Red - 8 6410-30-6
2.12 | Pigment Red - 12 6410-32-8
2.13 | Pigment Red - 31 6448-96-0
2.14 | Pigment Red - 32 6410-29-3
215 | Pigment Red - 48 7023-61-2
2,16 | Pigment Red - 53 2092-56-0
217 | Pigment Red - 57 5281-04-9
2.18 | Pigment Red - 112 6535-46-2
2.13 | Pigment Red - 210 61932-63-6
2.20 | Pigment Yellow- 14 5468-75-7
2.21 | Pigment Yellow -65 6528-34-3
- o222 | Pigment Yellow-12 6358-85-6
.x:g%“\\fmiiﬁis\ Pigment Yellow-17 4531-49-1
I %\ Pigment Yellow-13 5102-83-0
2.262 \Pigment Yellow- 74 6358-31-2
1R.26 2| [Pigment Yellow- 83 5567-15-7 224
3./ £|/Basic Dyes 0 100 pulp and  paper,
345 | Bismark Brown 21000 Either/ Or alumina, soap and
.32/ | Basic Brown- 1 10114-58-6 . detergents, petroleum




PP ANNEXURE-1

| Basic Orange- 2 532-82-1 products and
Basic Violet- 16 6359-49-1 chemical production
Basic Green- 4 2437-29-8
Basic Blue- 9 7220-79-3
Basic Crysoline 10114-58-6
4 Acid Dyes 3 97 Dyeing protein fibers
4.1 | Acid Orange-l| 15510
4.2 | Acid Scarlet-3R 10385 Either/ Or
4.3 | Acid Blue-7 3486-30-4 Either/
4.4 | Acid Blue-1 3844-45-9 Or
4.5 | Acid Violet - 49 1694-09-3
4.6 | Acid Blue - 113 3351-05-1
4.7 | Acid Red — 52 3520-42-1
4.8 | Acid Blue - 3 20262-76-4
4.9 | Acid Blue — 194 93050-78-3
4.10 | Acid Blue — 119 1324-80-7
411 | Acid Yellow — 42 5850-35-1
4.12 | Acid Brown -55 5858-51-5
4.13 | Acid Yellow — 11 6359-82-6
4.14 | Acid Red — 88 6359-82-6 ﬁ-
4.15 | Acid Yellow — 36 587-98-4 .
4.16 | Acid Brown — 14 5850-16-8
4.17 | Acid Yellow — 113 3351-05-1
4.18 | Acid Yellow — 49 12239-15-5
5 Reactive Dyes 3 97 Dyeing of cellulose
5.1 Remazole Black 20505 like cotton or flax
5.2 | Remazole Orange 17757 Either/ Either/ Or
5.3 | Reactive Golden Yellow - Or
54 | Reactive Red 70210-20-7
6. Azo Intermediate 3 97 Cotton, fabric dyeing
6.1 | Fast Gamet GBC -- and printing
Total 3 97 100
i\
>
V. The project falls under Category B of project activity 5(f) as per the schedule of EIA Notification 2006. 2 F i
V. PP was called for presentation in the SEAC meeting dated 19/06/2019.
V. Salient features of the project including Water, Air and Hazardous waste management :
Sr. | Particulars Details
no.
A Total cost of Proposed Project Existing: 0.5
(Rs. in Crores): Proposed: 2 Crores
Total: 2.5
B Total Plot area Existing: 1607.97 Sg. m.
( sq. meter) Proposed: 0.00 $g. m.
. ! Total: 1607.97 Sqg. m.
Green belt area | Existing: 100 Sq. m.
( sg. meter) Proposed: 450.69 Sq. m.
Total: 550.69 Sq. m.
C | Employment generation Existing: 06
Proposed: 24
Total: 30
D Water
i Source of Water Supply (CIDC Bore well, Surface water, Tanker | GIDC water supply
supply etc...)
Status of permission from the concern authority. -
ii Water consumption (KLD) .
Existing Proposed Total after Remarks
KLD (Additional) Expansion 1]
KLD KLD 225
(A) Domestic 0.5 ‘ 25 3 =
(B) Gardening 1 1 2.00 =




ANNEXURE-1

(C) Industrial
Process 1.50 26.5 28 Fresh:- 4.5 KLD
Recycled:- 23.5 KLD
Washing | 25 15 4
Boiler | 0.50 1 2 -
Cooling - 20 20 Recycled Water :- 20 KLD
Others | - - - -
Industrial Total 4.50 49.5 54 -
Grand Total (A+B+C) 6.00 53 59 Fresh:-15.5 KLD
Recycled:- 43.5 KLD
1) Total water requirement for the project: 59 KLD
2) Quantity to be recycled: 43.5 KLD
3) Total fresh water requirement: 15.5 KLD
iii Waste water generation (KLD)
Category Existing Proposed Total after
KLD (Additional) Expansion
KLD KLD
(A) Domestic 0.50 2.5 | 3.0
(B) Industrial
Process 14 496 51
Washing 2.5 15 4.00
Boiler 0.1 0.9 1
Cooling - 3 3
Others -- - -
Total Industrial waste water 4.00 55 59

» ETP:- 100 KLD
» R.O:-45KLD
» MEE:-20KLD

Treatment facility within premises with capacity
[In-house ETP (Primary, Secondary, Tertiary), MEE, Stripper, Spray Dryer, STP etc..

Treatment scheme including segregation at source.

Eifloent

Chemical
Desing Tank

from Plant
'

PAC + Poly Kectrolyi

|

Callection Tank

—

-

Neutralization Tunk l

Cranfier

Sund Filter

l

Carbon
Filer

| I—

To ETL, -]

RO-Permeae
Collecton Tunk

MEE Followed by
ATEL

Note: (In case of CETP discharge) :

Management of waste water keeping in view direction under section 18 (1) (b) of the Water (Prevention
and Control of Pollution) act, 1974 issued by CPCB regarding compliance of CETP.

226



ANNEXURE-1

EXISTING WASTE WATER CHARA CTERISTIC

Sr. Parameters Units Inlet Treated Effluent after
No Characteristic | Neutralization send to Mis,
ETL
3 pY P Units 58 5.5-7.5
z TDS in mg/l. JLit S000-T000 SON0-7000
£ TSS  Mg/Lit 250300 BO-00
4 C.O.D. in mg/l. mg/Lit S000-8000 3000-7000
PROPOSED WASTE WATER CHARACTERISTIC
Sr. Parameters Units Inlet Treated EfMlvent after | Treated — Effluent
No Characteristic Neutralization & after Sand Filter &
Coagulation & Carbon Filter
Flocculation
1. pr_ p Units 58 S 575 5.57.5
2. TDS in mgfl. me/lit 4000-80G00 2000-8000 20008000
3. TSS Mg/Lit 200-300 40-50 20-20)
4. | CO.D. in mg/L mgflit 4000-9000 1 500-3504) B00- 1000
Sr. Parameters Units RO inlet RO Permeate RO-rejected
No TO MEE
 f TDS mgﬂ_.it A000-R000 1O0- 150 20000- 24000
= Total Suspended Solid mg/lLit 20-20 <5 60100
3. | Chemical Oxygen Demand mg/Lit B00-1000 <100 2500-3000
Sr. - Paramweters Units MELE MEE Sludge
No Inlet Condensate
¥ TDS mg/Lil 20000- 24000 <100
2z Total Suspended Sotid mgflit 6il)- 10y <5
3. | Chemical Oxygen Demand mg/flit 25003000 < 100 Studge
CONRLEAInIn }.{
109 nyoisture

As per existing CCA, unit is having 4.5 KLD effluent discharge permission. As per new discharge allotment list,
unit is getting additional 9.3 KLD discharge permission. So unit is having total 13.3 KLD effluent discharge

permission. Unit will discharge 13.3 KLD of effluent after applying primary treatment, passing effluent from sand

filter & carbon filter. So unit will comply 18(1)-B.

Brief note on adequacy of ZLD (In case of Zero Liguid Discharge):
» Not Applicable

v Mode of Disposal & Final meeting point
Domestic: To sock/ septic tank
Industrial: Effluent from Process, Washing, Boiler Blow Down, Cooling Tower Blow Down will be
collected into Collection tank. Then it will be sent to equalization cum neutralization. Effluent
will be neutralized by using of H2S04/ Lime based on its nature. There will be also an adding
of coagulant and flocculent. Then after it will be led to primary clarifier, for separation of
sludge. Sludge generated from the bottom of the clarifier will be sent to sludge storage after
sludge drying bed. Overflow of the clarifier w Il ba subjected to RO afier passing through
sand filter and carbon filter. Ro rejected water will be sent to MEE having ATFD.
Vi In case of Common facility (CF) like CETP, Common Spray dryer, Common MEE, CHWIF etc.
Name of Common facility (CF) (For waste water treatment) i
» ETL Ankleshwar {
Membership of Common facility (CF)
Unit is a member of ETL.
vii Simplified water balance diagram with reuse / recycle of waste water

2%




ANNEXURE-1

1SR AN DNDLATUL I g
TOTAL WATER CONSUMPTION (39 KLD:
(FRESH WATER=153 KLD+ RECYCLE WATER 435 KLD:
ik e Tt
1
i I )
: | i
i i |
i y i h | ¥
! PROCESS BOILER WASHING COOLING DOMESTIC GARDENING
i (3KLD) KD (4 KLD) ) TOWER (3KLD) S
i (FRESH:- 45KLD + (IRESH) 0KLORO-PERT | | (ERESH) i)
; RECYCLED- 235 KLD) ] i i
H H £ 1
g | i
i Water Comes from bwimhu ul ; ] 5
! ICE & Raw Materials SKL/Dw 5 | 10% |
© 28KID EFFLUENT (IN0m) (KD {18 KL/Day] !
P GENERATION | 5 |
ot— s |
i BOWDOWN | | y !
i 51K(/Day (LKUDAY) | BLOW DOWN SOAK PIT
§ ; (3KL/DAY) (3 KL/DAY)
| 1
i , v
! - Effluent Collection Tank (59 KL)
i : > ETL- 13,3 KU/DAY
i i
s : |
! 30 KL/Day-RO permeate
ii ~-1  RO{4K/Dy) ETP Sludge: -L7 K/DAY [Sludge containis only
i Ro Rejected-14 KL/0ay 0.5 MT, remaining water is 1.2 which will be
i 3 evaporaled due to sludge drying bed)
L 183 M/Devcondersate MEE (14 KLD) & ATFD
.
A€ ¥ e Eal P oan L. "oaray MfESALT‘.O‘SMT Pe
Reuse/Recycle details (KLD)
[Source of reuse & application areal]
Total reuse 43.5 KLD
Source of waste water Application area Characteristics of waste Remarks
for reuse with quantity with quantity in water to be reused (COD, regarding
in KLD (From where itis | KLD (Where it is BOD, TDS etc.) feasibility to
coming) used) reuse i.e.
R.O Permeate (30 KLD) 20 KLD in cooling TDS:-100-150 Reusable in
tower, 10 KLD in TSS-<5 process
process COD:- <100
MEE Condensate (13.5 Process (13.5 KLD) | TDS:-<100 Reusable in
KLD) TSS:-<5 process
COD:- <100
Air
Flue gas emission details e
No. of Boilers/TFH/Furnaces/DG sets etc. with capacities viz. TPH, Kcal/hr, MT/hr, KV, \ ete.
Existing & Proposed

228



ANNEXURE-1

-Existing
Source of Stack . Quantity T)_'pe‘ of g g
Sr. e % Type of emissions Control
emission Height of Fuel : s
no. With Capaci (meter) Fuel MT/Da i.e. Air Measures
Py Y | Pollutants (APCM)
1. Boiler 1 PM
(500 KG) SOz
Natural _NOL L Adequgtehstack
2. Hot Air Generator 1 Gas 15 m3fhr B height
(50,000 Kcal/Hr) S0,
NOx
-After Proposed Expansion
Source of Stack Quantity T‘.’pe. o Air Pollution
Sr. < - Type of emissions Control
emission Height of Fuel 4 i
no. With Capaci (méter) Fuel MT/Da i.e. Air Measures
e Y | Pollutants (APCM)
1 Boiler 11 Natural
(2 TPH) Gas Tmahr PM Adeqr::::tehftack
2 Hot Air Generator 11 Natural 25 mafhr SOz 9
(2,00,000 Kcal/Hr) Gas NOx
3 D. G. Set 1 2 ) Adequate stack
(250 KVA) Diesel 15 Lit/hr height

Note: - After proposed expansion, unit will dismantle 500 KG/ Hr Boiler and 50,000 Kcal/Hr HAG and installed
new 2 TPH Boiler and 2,00,000 Kcal/ Hr HAG.

Process gas i.e. Type of pollutant gases (SOz HCI, NHs, Cl NOyetc.)
Existing & Proposed

-Existing

There is no process gas emission.
- As per proposed Expansion
There is no process gas emission.

Fugitive emission details with its mitigation measures.

> No solvent.

Hazardous waste

(As per the Hazardous and Other Wastes (Management and Transboundary Movement) Rules 2016.
Existing & Proposed

Sr. | Type/Name of | Specific Categor Quantity Management of HW
no. | Hazardous Source of y and (MT/Annum)
waste generation Schedul
(Name of the | e as per | Existin | Propo | Total
Activity, HW g sed
Product etc.) Rules.
¥ Empty From Packing | 33.1 3.00 27 30 Collection,  storage,
barrels/contain | Material transportation &
ers/liners disposal by selling to
contaminate GPCB authorized
with hazardous recycler
chemicals/was
tes
Z Used or Spent | From 57 0 4 4 Collection, storage,
oil Lubrication transportation &

disposal by selling to
GPCB authorized
recycler/refiner.




ANNEXURE-1 ¥ .

3 Spent Carbon ETP 28.3 0 1 1 Collection, Storage
&Disposal by sent it to
Co-processing
fincineration.
4. RO membrane | RO 35.2 0 2 2 Collection, storage
within factory
premises,
transportation and
Disposal at TSDF.
b ETP Sludge From ETP 35.3 4.2 148.8 150 Collection, storage
MEE salt From MEE 353 0 150 150 within factory
premises, -
transportation and
Disposal at TSDF.
i Membership details of TSDF, CHWIF etc. Unit will obtain it. l
a (For HW management) :
&w’ iii Details of Non-Hazardous waste & its Unit will obtain it. '
disposal(MSW and others)

G Solvent management, VOC emissions etc,
Types of solvents, Details of Solvent recovery, % recovery, reuse of recovered Solvents etc. (Details in Table
Format)
» No solvent.
ii VOC emission sources and its mitigation measures
» No solvent.

H » Details regarding storage of Hazardous chemicals )
Storage details Name of major Hazardous Remarks
chemicals
HDPE Storage Tank/Carboy/ Primary Amine, Phenol, HCI & |
Drum/ Tank

Considering the above project details, the terms of reference (ToR) are prescribed as below and as per the

standard TOR for the Synthetic Organic Chemical projects recommended by SEAC vide letter no. EIA-10-GEN- '
21/1480 dated 14/09/2017 and approved by SEIAA in its 12" meeting dated 16/09/2017 for the EIA study to be

done covering 10 Km radial distance from the project boundary.

1. Details with respect to justification for proposed expansion: (1) To address proportionate availability of space for

production plant. (2) To address proportionate availability of storage area for raw materials finished goods, utilities
considering fire-safety norms & PESO standards and goods carrier movement within premises. (3) To address
proportionate captive/common infrastructure available to accommodate additional load due to proposed
-expansion. (4) Environment impact and its mitigation measures for common/ captive infrastructure due to
proposed production.

2. Compliance of MoEFCC's OM dated 01/05/2018 regarding “Corporate Environment Responsibility” (CER). Fund
allocation for Corporate Environment Responsibility (CER) shall be made as per MoEFCC’s O.M. No. 22-65/2017-
IA.IIl dated 01/05/2018 for various activities therein. The details of fund allocation and activities for CER shall be
incorporated in EIA/EMP report. '

3. Explore the use of renewable energy to the maximum extent possible. Details of provisions to make the project
energy-efficient through of energy efficient devices and adoption of modes of alternative eco-friendly sources of